
City of Ormond Beach 
Memorandum 

 
To:  Honorable Mayor Kelley and City Commissioners 
 
From: Joyce Shanahan, City Manager 
 
Subject: Weekly Report 
 
Date: June 14, 2013 
 
 
This is a weekly staff report that is used as a management tool that I thought you might find 
helpful.  The departments are listed in alphabetical order. 
 

City Manager 
Reviewed and prepared with staff as follows: 
 Weekly meeting with Public Works operations staff 
 One on one meetings with City Attorney, Economic Development Director, IT Manager and 

HR Director 
 Discussion with City Attorney’s office, Economic Development Director and Airport Manager 

on proposed wireless communications tower, tie-downs and insurance issues at the airport. 
[...]
 Fleet has 11,021 gallons of unleaded and 11,323 gallons of diesel fuel on hand. 
 Fuel Used in one week: 2,527 gallons of unleaded and 821 gallons of diesel. 
 Fleet completed 67 work orders this week. 

 
 Utilities 

 Chemical Procurement – Specifications were prepared and a disposition memo 
submitted for City Commission approval at the June 18th City Commission meeting. Palm 
Coast is coordinating the joint bid activities.  



Honorable Mayor and City Commissioners 
June 14, 2013 
Page 19 
 

 Concentrate Monitoring and Disinfection Upgrades – Conductivity meter was received. A 
walk through will be scheduled to review the project construction activities and develop a 
punch list.  

 Concentrate Piping Connection to Reuse Storage Tank – Consultant (QLH) submitted 
draft specifications and 90% plans for review.  

 Division Avenue Well Field Raw Water Piping – A City Commission agenda item is 
scheduled for July 30th to accept work authorization for design services proposal from 
McKim & Creed with alternate for water and sewer main extensions for proposed 
Environmental Learning Center. 

 Cross Connection Control (CCC) Program Management Services - Reviewing scope of 
future work needs for development of bid specifications for advertisement of program 
management services.  

 Dual Check Valve Assembly Installation and Procurement Services – Specifications are 
being prepared for backflow assembly purchase and installation in reuse service areas. 
Bids to be solicited next fiscal year. 

 Airport Road Force Main/ Reuse Main Project - Project is nearing completion and punch 
list items are being performed.  Delta P is working on the motor operated valve controls 
at Breakaway Trails. Training on the control system was performed.  

 Laboratory Testing Services Contract –The apparent low bidder was ALS Group USA 
from Jacksonville, FL in the amount of $74,475. Minimum laboratory process detection 
limit data is being reviewed prior to award recommendation.  

 Mainland 2-inch Water Main Replacement – Contracts were executed by Hazen 
Construction. A preconstruction meeting is scheduled on June 14th. 

 North Peninsula 2-inch Water Main Replacement – Bacteriological sampling performed 
for FDOT A1A – Lynnhurst portion of the project. Services will be connected to the new 
main after clearance is obtained. As-builts were submitted by the contractor. A 
preconstruction meeting is scheduled by FDOT on June 18th for their work on A-1-A. 

 North Peninsula Force Main by Volusia County – Received request from County for 
alternate wholesale sewer draft arrangement for consideration.  

 Ormond Beach Wastewater Treatment Plant Rehabilitation Project – Influent PS Pump 
#3 start–up activities are delayed until the controller in the VFD can be replaced. 
Siemens, the controller manufacturer recently agreed to provide replacement component 
and offered two scenarios for shipping the controller. A letter was prepared to the 
contractor recommending that the replacement component be shipped and installed. A 
meeting was held to discuss additional engineering fees for construction administration to 
CDM-Smith. Legal to assist with draft letter in response to consultant’s request for 
payment.  

 Ormond Beach Wastewater Treatment Plant Expansion – Awaiting receipt of FDEP 
acceptance of final certification for new rated capacity of 8 MGD. Valve actuator training 
performed June 4th. Warranty Assistance Requests are being administered by staff and 
contractor per contract conditions. 

 2008 Lift Station Repair and Replacement Project – A motion by the Legal Department’s 
attorney to dismiss the breach of contract complaint filed by Contractor (Worsham) was 
denied and the complaint will be placed on the docket at a later date. 

 John Anderson Drive Roadway Improvements – Utilities Relocations – Bid opening 
occurred on June 11th. The low bidder was Masci Construction. 

 Rima Wells Auxiliary Power Generator – Generator upgrades proposed to power 2 
additional wells. John Searcy & Associates contacted Performance Engineering Group 
for mechanical design support and received a fee proposal for $8,670 including 
ventilation and exhaust design. The total fee proposal is $18,430. 

 Saddler’s Run Lift Station Rehabilitation – Obtained design proposal for lift station 
improvements - QLH & Assoc. Reviewed proposal and fees. 



Honorable Mayor and City Commissioners 
June 14, 2013 
Page 20 
 

 Sanitary Sewer Pipeline Repair – Priority segments for sanitary sewer mains requiring 
relining are being selected from Systems 1M and 6M to accompany scope of work for 
storm system lining being prepared by Engineering Division.  

 SR 40 from Tymber Creek Road to Perrot Resurfacing – All City required activities 
completed at current for FDOT agreement for work to be performed by highway 
contractor – awaiting construction commencement.  

 Town Square, 4M1, 9M and Wal-Mart Lift Station Rehabilitation – The contract was 
awarded to Utility Technicians, Inc. Resolution 2013-84 for $445,038. Executed contracts 
were received. A preconstruction meeting is scheduled for July 2nd.  

 Tymber Creek Road Phase 1 Utility Relocation Project – Water main piping deflection 
near the entrance to Moss Point was performed and a fire hydrant and 16-inch gate valve 
were installed. Utilities staff supporting contractor activities as necessary. 

 Water Storage Tank Cleaning and Inspection – The Contract was awarded to Underwater 
Solutions for $70,720.00 at June 3 CC Meeting. Preparing notification to FDOH regarding 
contractual disposition. 

 SPRC – ATS Surveying completed topography - utility location for gravity sewer option 
for SR Perrott - US1 for PM&A determination of construction feasibility. Related utility 
easement plat dedications were combined and submitted for approval for Huntington 
Woods utility improvements. Reviewed a request for a lot split at 157 Windward Circle.  
Water, sanitary sewer and reclaimed water service will need to be provided for the south 
lot. Reviewed plans for Woodstock Café.  

 Preparing meter testing procedure document for small and large meters. 
 

 Water Distribution 
 Exchanged 5 residential/commercial water meters 
 Responded to and/or repaired 9 water service leaks 
 Installed 2 new water meters and services 
 Replaced 8 water services due to aged piping and low pressure 
 Repaired/replaced 12 meter boxes 
 Performed meter accuracy testing on 7- 2” commercial water meters, scheduled 6 for 

future testing 
 Responded to 6 low pressure and 7 cloudy water complaints 
 Performed 9 tests and repaired 1 city owned backflow preventers 
 Repaired a 6” and 2” water mains on Hand Ave and S Yonge St 
 Assisted 8 customers with misc. water issues (i.e. stiff valves, leaks, etc.) 
 Repaired 2-2” water main breaks on Alamanda Dr. and Old Barn Trail 
 Installed permanent flushing device at 1272 Ocean Shore Blvd (Ormond Mall) due to 

persistent water quality issues 
 Performed valve maintenance and exercising on 6 valves to assist with water main 

breaks. 
 Performed water main flushing on Tymber Creek Rd, S Atlantic Ave, Fir St, Tropical Ln, 

Alamanda Dr 
 Maintenance was performed 13 county fire hydrants 
 Replaced a broken fire hydrant and valve at 374 S Atlantic Ave 
 Performed post-excavation landscape/street restoration: 374 S Atlantic Ave 
 Performed scheduled shutdowns for contractor activities for Hand Avenue Project at Fir St 

and Tropical Dr to adjust 2 inch water mains 
 Performed a water main shutdown on Tymber Creek Rd to assist contractor installation of 

16” water main deflection for necessary adjustments to accommodate future installation of 
storm drain piping. 

 Met with Masci Construction on Tymber Creek Rd to plan future shutdown activities on 
Tymber Creek Rd. 



Honorable Mayor and City Commissioners 
June 14, 2013 
Page 21 
 

 Met Thad Construction pertaining to future shutdowns for the connection of the newly 
constructed water main deflections on Ocean Shore Blvd and water service connections 
on Essex Dr 

 Utility locate service for Water/wastewater/reuse: received notice of 90 regular and 4 
emergency utility locates for the previous week. Continued ongoing utility location 
activities for Hand Ave, Tymber Creek Rd, N + S Ocean Aire Dr roadway construction 
projects. Continued utility location activities in Ormond-by-the-Sea and South Peninsula 
areas for 2 Inch Water Main Projects. 

 
 Water Treatment 

 Delivered to the city 35.299 million gallons for the week ending June 9, 2013 (5.043 
MGD) 

 Backwashed 9 filters for a total of 352,000 gallons backwash water. 
 Produced and hauled 54 wet tons of dewatered sludge.  
 Operated north & south plant generators under full load for routine PM. 
 Tested all well field generators under load. 
 Tested backup portable generators in water plant under full load. 

 
 Wastewater Collection – Reuse 

 Crews responded to ten trouble calls Breakaway/Hunters Ridge PEP System service 
area and one in town.  

 Total rainfall for Breakaway Trails (1.80”) and Hunters Ridge was (2.75”) from 06/06/13 to 
06/12/13. 

 Disconnected sewer at 401 Ocean Shore Blvd. 
 Repaired 4 inch clean out at1010 Ocean Shore Blvd. 
 Repaired 1” reuse service at main near 201 Alden Dr. 
 Televised three - cleaned four sewer laterals. 
 Cleaned 350 feet of 8 inch sewer main on Clyde Morris.  
 Installed new PEP System tank at 27 Brook Crest Way. 
 Checked trouble spots on peninsula (7) and on mainland (10). 
 Ten inch force main at 1085 Ocean Shore Blvd. pressure at 25 psi and 30 psi at Spanish 

Waters lift station as of 06/12/13. Bleed down pressure with tank truck. Activities ongoing. 
 Low pressure sewer psi reading Westland Run 25/20 psi, Foxhunters Flat 20/19 psi and 

4” on Shadow Creek Blvd. 16/06 psi. Bleed down pressure with septic tank truck at 
Westland Run and Foxhunters Flat.  

 
 Wastewater Treatment 

 Domestic and Industrial Wastewater flow was 29.91 Million Gallons. 
 Produced 17.32 Million Gallons of Reuse. 
 Produced 12.59 Million Gallons of Surface Water Discharge. 
 Influent flows average for week @ 4.27 MGD, plant designed for 6 MGD. 
 Hauled tons of sludge 123.55 (14%-18% Solids). 
 Operations performed severe weather test run: In-plant hoses secured, loose debris 

housekeeping, sand-filter gates stored. RAS, Alum, and old MCC building roll down doors 
were closed. Manual sampling equipment secured - stored. Findings:  Replaced effluent 
sampler fiberglass housing - secured to foundation. Secured hypochlorite and sodium 
bisulfite pump skids to foundation. Updated plant severe weather SOP. 

 Operations support provided for contractor activities at plant site associated with Phase 1 
and Phase 2 WWTP Rehabilitation Project. 

 
 Utilities Maintenance Division  

Water Plant - Well Fields - Booster Stations 
 Repaired sludge thickener decant pump 
 Reset breaker #2 pump Standish pump station 



Honorable Mayor and City Commissioners 
June 14, 2013 
Page 22 
 

 Lost normal FPL power intermittently at Rima wellfield. Started generator for well #35 & 
36 - OK 

 Check and tested interconnect with Holly Hill & Daytona - OK 
 Reamed the injection port on Claricones and greased tube pumps. 
 Continued monitoring storage tanks and wells at all irrigation stations in Hunters Ridge 

and Breakaway.  
 Performed PM’s to Rima, Division, SR40 and Hudson wellfields according to MP2 

schedule.  
 Checked wells at BAT & Shadow Crossing 
 Performed PM’s to LPRO and Lime Softening Plant equipment according to MP2 

Schedule. 
 Performed Booster Station PM’s.  
 Performed Reuse pump station PM’s.  
 Picked up portable generators from fleet 
 Electrician attended Emerson PLC programming training 
 
Wastewater Plant – Lift Stations  
 6M – Installed Pump #2 Returned from Flygt 
 12M – SCADA – uneven starts – checked pump #2 - all OK  
 Walmart – SCADA – uneven starts – checked floats – all OK 
 Turbidity Meter – repaired mounting as needed 
 6M – scheduled start up of repaired pump from Flygt with representative from Xylem 
 Final Tanks – cont. assembly & installation of 2” wash down water line  
 7M1 – Follow Up from Call Out – pulled both pumps to clear blockages in volutes – both 

pumps had ragged up impellers – both cleaned – all OK 
 Influent Room – deragged pumps as per Lead Operator 
 City Wide – Lift Stations - storm prep – Tropical Storm Andrea 
 52 work orders completed and closed for this section for the week 

 
 Wastewater Collection/ Treatment/ Disposal Regulatory Activities 

 Industrial Pretreatment Program (IPP): Staff is in the process of reviewing and updating 
Enforcement Response Plan (ERP).  

 Waste Water Treatment Facility Permit: Engineer’s Certification of Completion of 
Construction for 8 MGD Expansion submitted by consultant to FDEP. Awaiting FDEP 
acceptance. 

 Reclaimed Water Educational Program: Staff is reviewing the current pamphlet issued to 
reuse customers. An update is forthcoming to provide customers with pertinent 
information. 

 Contract Laboratory Testing Bid: Staff evaluated the three submittals for the laboratory 
services contract RFP to assist Purchasing in awarding the bid. Staff plans to visit the lab 
recommended for award. 

 
 Water Supply/ Treatment and Distribution System Regulatory Activities 

 Consumer Confidence Report (CCR): Staff has received approval from the DOH for the 
content of the City’s CCR. The submittal satisfies the City’s reporting requirement 
mandated by both the FDEP and EPA. The web based version has been posted to the 
City’s website and the brochure is currently being distributed to indirect customers. 

 Cross Connection Control Program (CCC): Staff is updating scope of work and 
specifications for the City’s future CCC program needs. The scope of work modified 
significantly from the previous service contract. The scope will be focused on optimizing 
overall program compliance.  

 Temporary Disinfectant Conversion in Water Supply: The Utility has temporarily modified 
the disinfectant used for the City’s potable water system beginning on June 10 and 



Honorable Mayor and City Commissioners 
June 14, 2013 
Page 23 
 

running through July 1. The disinfection of the water distribution system will be performed 
with free chlorine rather than chloramines. The conversion is recommended by the DEP 
and is a common practice among Utilities. This activity has been properly noticed to 
customers in the News Journal. 

 
Support Services/City Clerk 
In addition to routine departmental activities such as public records requests, updating insurance 
information for City contracts, maintaining the City website, assisting staff with and maintaining 
the agenda automation system, records management, document imaging, proclamations, 
assisting citizens and directing calls at City Hall, handling phone requests/repairs, providing 
research projects for citizens and staff; the following projects are underway or have been 
completed: 
 

 City Clerk attended weekly City Manager Staff Meeting 
 Agenda packet preparation and creation for the June 18, 2013 City Commission Meeting 

 
Status of Department Projects 
 Audience Polling System 

 Project Status: Currently reviewing written quotes. 
 
 Records Management System Upgrade 

 Project Status: Vendor has completed software installation and administrator training.  
Awaiting scheduling for user training. 

 


